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SAMPLE DESCRIPTION : Purse Hanger
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MOEL.ITENM NO. + PHII1001

COLOR :  Shiny nickel

COUNTRY OF ORIGIN : China

COUNTRY OF DESTINATION USA, Canada, Euro
SUMMARY OF TEST RESULTS
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Total Nickel Content See results in page 3
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[f there are questions or concerns on this report, please contact the following persons:
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General enquiry and invoicing i I I Ms, Michelle Gu/Luey Xu

HEA ] B (021) 24166888*6837/6842
Michelle.gueen.bureauveritas.com/ Lucy.xu (@en.bureauveritas.com

Technical enquiry WRRET) Zo G 46 4E Mr. Kevin Guo/ Darryl Yun

A [ (021) 24166888*6856/6836
Kevin.guo@cn.bureauveritas.com/Darryl, yuni@cn.bureauveritas,com
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Photo of the Submitted Sample
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DATE March 17, 2009
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TEST RESULT
3l
Total Nickel Content
Tested Item Total Nickel Content (%)
| 7.61
Tested ltem I:  Purse Hanger (silvery metal)
Note: < = |less than

% = Percent by weight

Method:  Acid digestion method and determined by Inductively Coupled Argon Plasma Spectrometer/ Atomic
Absorption Spectrometer.

END




